
 

 

Water 2011, 3, 629-648; doi:10.3390/w3020629 

 

water
ISSN 2073-4441 

www.mdpi.com/journal/water 

Review 

Chemicals and Allied Products Waste Treatment 

Yung-Tse Hung 1, Erick Butler 1,* and Ruth Yu-Li Yeh 2 

1 Department of Civil and Environmental Engineering, Cleveland State University, Cleveland,  
OH 44115, USA; E-Mail: yungtsehung@yahoo.com 

2 Department of Chemical Engineering, Minghsin University of Science and Technology, Hsin-Chu, 
304 Taiwan; E-Mail: yehyl@must.edu.tw 

* Author to whom correspondence should be addressed; E-Mail: erick.ben.butler@gmail.com; 
Tel.: +216-687-2401; Fax: +216-687-5395. 

Received: 1 May 2011; in revised form: 26 May 2011 / Accepted: 26 May 2011 /  
[...]
distance from 200 and 400 m downwind using an Eulerian-Lagrangian model. The results found that 
odor did not extend beyond a 400 m, as long as the air was not turbent within the day, while at night, 
cooling where stable boundary layer by long wave radiation, also swine housing was based on odor 
along with sources as compared to waste management types [4]. 

Muhle et al. compared municipal solid waste in Germany and the United Kingdom for overall 
emissions, where it was determined that Germany relied more on recycling and recovery as compared 
to the United Kingdom. The values reflected CO2 emissions of 175 kg CO2 equivalents/t in Germany, 
versus 34 kg CO2 equivalents/t in the United Kingdom [5]. Roudil et al. considered a natural uranium 
oxide sample from Pet At Ran in Vendee region of France for the purpose of considering changes in 
UO2 and (U, PuO2) matrixes with nuclear waste management. Helium (He) diffusion coefficients 
showed that 5% maximum during 320 Ma was concerned; 33% residual that in matrix and vacancy 
and defects; 66% bubbles were found by HRTEM [6]. 

Davoli et al. conducted an integrated risk assessment study within 5 km from a landfill accepting 
non-hazardous waste, where factors such as emissions, maximum chronic population exposure. The 
overall effects look at carcinogenic compounds and diffusive emissions and noticed that cancer and 
non-cancer risks were lower than international agencies emissions such as World Health Organization 
and the United States Environmental Protection Agency [7]. 

Othman et al. considered compiling research on the presence of plastics and additional components 
that are within electronics that have the potential of being used within raw material and energy 



Water 2011, 3                            
 

 

631 

recovery. It was discovered by using the Dulong formula that electronic waste has a calorific value of 
30,872.42 kJ/kg, a value lower emissions for the Environment Quality Act of 1974 [8].  

Zhang et al. concluded that considering the use of organiochlorine pesticide contamination and 
found that pesticides are present within those soils. In addition, the authors suggested that human 
population within the vicinity of the soils were under a threat to being exposed to those pollutions, as it 
requires treatment technologies to rid those pesticides from the soils [9]. Zhang et al. found that 
considering heavy metal contamination in municipal solid waste (MSW) in China, where Zn, Cr, Cu, 
and Pb is greater than 100 mg/kg, while Ni, Cd, and Hg followed. Because putrescible waste and 
indistinguishable particles (PU), plastics were the materials in the MSW, the authors considered a 
MSW management system using physicochemical fractionation [10]. 

Asrupt et al. concluded that receiving plastic waste in various forms such as clean, 
mixed/contaminated waste, and plastic waste as fuel at a material recover facility. The facility was able 
to save money on recycling the plastic, specifically in carbon dioxide emissions from electricity 
production; however, it was not responsive to global warming [11]. 

3. Physicochemical Treatment 

Sorption. Homem et al. found that the optimum conditions for amoxicillin sorption is capable of 
completion when the initial concentration is 450 mu g/L, 50 mg/L adsorbent, temperature of 303 K, 
and dp 600 mu m. Pseudo second-order kinetics determined to be the best, as Langmuir was the best 
isotherm [12]. 

Bhatnagar et al. found that the maximum sorption capacity of nano-alumina for nitrate removal was 
4.0 mg/g, 25 °C temperature, and a pH of 4.4. The nitrate sorption was expressed by means of a 
Langmuir isotherm model [13]. 

Wang et al. found that using a PS-EDTA resin for adsorbing Cu(II) and Pb(II) and found that a pH of 
6, adsorption capacity removal efficiencies were 99.8% for Cu(II) and 99.6% for Pb(II, The kinetics 
were pseudo-second order model, where the column capacity for the two heavy metals were a bed height 
of 0.15 m, hydraulic loading rate of 2.5 m3/hm2, and feed concentrations of 50 and 100 mg/L [14]. 

Chen et al. stated that perfluorooctane sulfonate was sorbed by oil and oil-derived black carbon as 
there was a relationship with pH and also Ca+2. In addition, the authors stated that environmental 
conditions and aqueous concentrations also were major influences when it came to black carbon within 
perfluroroctane sulfonate [15]. Mori et al. concluded that using crystal violet cationic dye onto 
polyether type polyurethane foam determined that the isotherms were Langmuir and Freundlich 
isotherms. It was also determined that at the optimum conditions would provide a removal efficiency 
of around 92% [16]. 

Li et al. concluded that removing 4-chlorophenol was capable by means of using  
beta-cyclodextrin polmer as it was noticed that high sorption capacity was registered when the initial 
concentration did not exceed 24.4 mg/g. It was also determined that the adsorption kinetics as a pseudo 
2nd order equation [17]. 

Other Physical Chemical Methods. Zheng et al. found that ultrasound degradation combined with 
H2O2 of direct pink using NaCl and CuSO4 when the pH was 3.0, power of 150 W, 78% degradation 
was achieved using 50 mu/L H2O2 and CuSO4, and a treatment time of 120 min [18]. 



Water 2011, 3                            
 

 

632 

Katuri et al. concluded that using a laccase-membrane reactor for the decolorization of acid black 
10 BX by means of white rot fungi Pleurotus ostreatus 1804, where it was determined that optimum 
treatment occurred at 30 ° Celsius, a reaction time of 120 min, pH of 6, and a concentration of  
20 mg/L [19]. Hasal and Penizkova observed how Penicillin G is capable of being hydrolyzed by using 
a electro-membrane reactor, as it was contingent on the mean residence time, electric current density, 
and membrane enzyme activity. The authors determined that using electric current application would 
increased the conversion of Penicillin G by 200% [20]. 

Saravanane and Sundararaman discussed the effects of loading rate and hydraulic retention time on 
the removal of cephalsopsporin and its intermediates by using bioaugmentation. The authors stated that 
the purpose of this is to determine methods to remove the compounds prior to discharge as it is current 
against regulatory standards [21]. Mohan et al. found that using treatment with microbial fuel cells for 
chemical wastewater was contingent on power generation and organic substrate loading rate where 
optimum conditions were 716 mV, 2.84 mA, organic loading rate (OLR) of 1.105 kg COD/m3 d and  
731 mV, 2.97 mA, OLR of 1.404 kg COD/d. The maximum power was 0.73 kW/kg CODR and  
0.49 kg/CODR, current density of 339.7 mA/m2, and 335.43 mA/m2 with a 50 ohm resistance [22]. 

Beler-Baykal and Allav compared real and simulated fertilizer wastewater samples that removal of 
ammonium, where surface capacities were at 14 ng Ammonium/g clinoptilolite. The authors found that 
using natural zeolite clinoptilolite as a treatment towards ammonium and nitrogen control is based on 
pH [23].  

Oxidation, ozonation. Ruan et al. found that ozone with microelectrolysis was able to oxidize 
reactive red X-3B by removing 99% color, 85% COD, 59% TOC, and 74% AOX as long as the 
conditions were 1 g/L concentration, pH of 9, temperature of 60° Celsius, 400 g iron scrap with a 
diameter of 0.9 to 2.0 mm, and 10 g/h ozone flow rate [24]. Author Gulnaz concluded that the use of 
adsorption by Chara vulgaris was capable of removing various dyes within a pH range between 2 and 
4, where adsorption was communicated by using pseudo-second order kinetics [25]. Turhan and 
Turgut concluded that the use of ozonation treatment for two hours was able to remove dyes within 
textile wastewater in half, specifically degradation that occurs within 10 min [26]. 

Merle et al. concluded that using adsorption and ozone compounds such as 2,4-dichlorophenol and 
nitrobenzene would be capable of decomposing compounds within the system, where activated carbon 
had a suitable adsorbent and decomposition of ozone [27]. Wang et al. concluded that by using a 
biofilter with ozone concluded that the chlorobenzene had the capability to increase by 50% when the 
ozone concentration increased to 120 mg/m3 [28]. 

Garoma et al. found that oxidation of Bisphenol A (BPA) and its intermediation found that it was 
resistant to ozonation when BPA was registered at 51 M, corresponding of 2.1% catechol, 1.1% 
resorcinol, 0.9% acetone, and 0.3% formaldehyde of the initial concentration was present [29].  
Gagnon et al. found that ozone could be a powerful disinfectant for pharmaceutical wastewater using 
UV radiation, and ozone and perfomic acid conducted in a Montreal Wastewater Treatment Plant. 
Removal of pharmaceutical waste triclosan was as high as 70%, relating to the presence of ozone  
(20 mg/L), while UV irritation only removed at 40% [30]. Di Iaconi et al. concluded that with a 
combination of a sequencing batch biofilm reactor (SBBR) to determine oxygen uptake rate, total 
protein content, extracellular polymeric substance, and hydrophobicity. The results determined that an 



Water 2011, 3                            
 

 

633 

ozone dose of 120 mg/O3-L, sludge production was reduced 25–30 times reducing 60% of the costs. 
However, biomass activity and structure were not affected by ozone [31]. 

Irridiation, catalysis, metal complexes. Xiao et al. found that total organic carbon (TOC) removal 
was 95% by catalytic ozonation of 2,4-dichlorophenol with permanganate [MnO4] (0.5 mg/L), 
provided the pH is below 8.5. MnO4 assistance in mineralization was affected by conditions, provided 
that the conditions were acidic, as MnO4 was reduced to Mn+2 for homogenous catalysis [32].  
Sanchez-Polo et al. considered gamma irritation as a way to decompose and mineralize 
nitroimidazoles, where it was noticed that by the presence of optimum H2O2, it is capable of 
accelerating the degradation of nitroimidazoles within acidic conditions. In addition, it was noticed that 
gamma irridiation was able to reduce toxicity within the system with increasing doses [33]. Authors 
Naddeo et al. concluded that by using sonolysis for wastewater remediation of pharmaceutical wastes 
is contingent on power densities, acidic conditions, and dissolved air presence. In addition, the authors 
reported a relationship between concentration of pharmaceuticals and also reaction rate,  
and also concluded that mineralization allows for complete biodegradation of by-products [34].  
Wang et al. found that a photocatalytic reactor with a TiO2 catalyst was capable of treating Acid Red 
4, provided that the parameters considered are flow configuration, flow rate, dye concentration, height 
intensity, and catalyst loadings [35]. Wu and Li found recovery of phenol from 2,500 to 2 ppm using 
alkyl phenol from simulated wastewater in a horizontal membrane reactor, where ion-exchange 
capacity, water content, and membrane thickness. They used a quaternary ammonium membrane from 
polymerizing chloroethyl styrene and dimethylbenzene [36]. 

Extraction, electrolysis, electrochemical. Zhou et al. found total nitrogen (51.9%), NH4-N (70%) 
and NO3-N (50.94%) when treating pharmaceutical wastewater using an iron-carbon  
micro-electrolysis system, provided that iron/carbon granulation was 0.425 mm, pH of 3, iron-carbon 
ratio of 3, gas-water ratio of 5, and a hydraulic retention time of 1.5 h [37]. Prieto et al. compared 
solid-phase extraction and microextraction and concluded that both were capable of capturing 
pesticides. However, it depends on preference whether to use each type--solid-phase microextration is 
inexpensive, while solid-phase extraction is more precise [38]. 

Wang et al. concluded that by using internal micro-electrolysis coagulation, biological treatment, 
and activate carbon systems were capable of reducing COD up to 96% through the whole system, as it 
was determined that the majority of the processes within biological treatment were capable of 
removing the COD present in the wastewater. The authors concluded that the removal of COD was 
sufficient to meet Chinese tertiary discharge standards [39]. By using praseodymium, Han et al. used a 
SnO2/Ti electrode for electrocatalysis was undergone through a model. From a model considering the 
optimum current density, electrolysis time, dope P-T, and (SnO2/Ti: Al) ratio, COD wiping removed 
94.6% COD (392 to 20 mg/L [40]. 

Novel process. Liu et al. determined that an integrated biological and electrochemical oxidation 
(BEO) with a boron-doped diamond electrode treating biorefactory pesticide wastewater with 
acetemiprid concentration of 1000 mg/L. The results concluded that BOD5/TOC ratio was increased to 
1.17 a 40% reduction in toxicity in 3 h, and a removal of acetamiprid and TOC [41].  
Yang et al. introduced a combined microwave enhanced Fenton processes, making it possible to treat 
high concentrated pharmaceutical wastewater, with a 57% efficiency of COD and increase of the 
BOD5/COD ratio from 0.165 to 0.470, exhibiting higher treatment efficiency. It was determined that 



Water 2011, 3                            
 

 

634 

microwave power, radiation time, pH, and H2O2 and Fe2(SO4)3 concentrations affected the treatment 
efficiency [42]. 

Hybrid proceses. Mozia et al. found that azo dye Acid Red 18 could remove 49–64% higher for 
the hybrid photocatalytic membrane reactor with photocatalysis and membrane distillation. The dye 
that considered a A-799-1 h catalyst developed by a loading of 0.5 g/dm3. Preparation of catalyst was 
intensive—1 h calcinations with 700 °C from amorphous TiO2 from the production line at a Chemical 
Factory Police in Poland [43]. 

4. Aerobic Treatment 

Aerobic bio-treatment. Heger et al. considered four aerobic treatment systems to treat milkhouse 
wastewater on nine dairy farms, concluding that Biochemical Oxygen Demand (BOD) was removed 
from 539 mg/L to 173 mg/L, while Oils and Grease (O&G) reduced from 89 mg/L to 9 mg/L when the 
flow rate range was between 0.63 to 2.31 m3/d using primary treatment in septic systems [44]. You and 
Teng compared an aerobic membrane bioreactor and aerobic membrane by means of L. lactis for the 
removal of Reactive Black 5 and concluded that the dye was successfully mineralized when using the 
combined system, while both treatment processes met the Taiwan EPA’s effluent criteria. The water 
removed was capable of being used for other resources such as toilet flushing and landscaping [45]. 

Aerobic activated sludge reactors. Wang et al. experimented using aerobic granules in three 
sequencing batch reactors (SBR, One SBR was a control, while two had Cu(II) and Ni(II) with the 
heavy metal concentrations increasing to 15 mg/L. The results determined that Cu(II) was affected by 
biomass concentration, bioactivity, and biodiversity of the aerobic granules [46]. 

Using aerobic granular sequencing batch reactor (GSBR) with an inlet concentration of 100 to  
2,000 mg phenol/L, cycle time between 14 and 24 h and filling cycling time between 1 and 4 h,  
Mourssavi et al. found that 99% phenol was removed from saline wastewater when phenol was  
1,000 mg/L with a time of 17 h for cycle, while TDS was reported as 8% [47]. 

Authors Esteve et al. studied the use of an activated sludge aerobic treatment for the purpose of 
degrading thirteen pesticides, noticing that biological treatment can treat 97% of twelve of the thirteen 
pesticides. In addition, the authors noted that flocculation (sedimentation) must be added to maintain 
the biomass floc that had been destroyed by the pesticides [48]. 

Effects on treatment performance. Hussain et al. explored recent studies have concluded that 
pesticides have negative connotation for both plants and nitrogen fixing rhizobacteria, having an 
overall affect on the processes of biological nitrogen fixation, including addition processes such as 
nitrification, denitrification, ammonification, redox reactions, and methanogenesis [49]. 

Christian et al. used a high rate activated sludge reactor (HRAS) with a high sheer venturi reactor 
removed 81–92%. This value is varied based on the organic loading, where it ranged between  
3 and 85 kg COD/m3 d, where the solid retention time (SRT) is less than two hours and two days [50]. 

Nutrient Treatment. Yuan et al. concluded that the nitrification rate was reduced from 0.0595 mg 
NH4/N g MLVSS to 0.0251 mg NH4/N g MLVSS and dissolved oxygen concentrations from 4.5 to  
1.0 mg/L within a sequencing batch reactor studying parameters such as dissolved oxygen, ORP, and 
pH. Overall, nitrification was able to be improved by high DO, while removing total inorganic 
nitrogen (TIN) [51]. 



Water 2011, 3                            
 

 

635 

Zeng et al. used a continuous anaerobic-anoxic-aerobic (A2O) process treating domestic 
wastewater where the nitrate accumulation rate was 90%, ammonia removal efficiency at 95%, 
where nitrification-denitrification occurred at both dissolved oxygen levels from 0.3 to 0.5 mg/L and 
1.5 to 2.5 mg/L [52]. Guo et al. found that nitrogen removal with nitrate and simultaneous 
nitrification-denitrification indiciated that a sludge retention time of 50 to 66 days, dissolved oxygen 
of 0.65 mg/L, where nitrate accumulation was 95% [53].  

Mourad et al. looked at a phosphate fertilizer plant in Egypt and found a relationship in phosphate 
within the wastewater affects the environment, by measuring Ra-226 and Th-232 isotope  
discharge [54]. Gouider et al. found a relationship between fluoride and phosphate removal, where 
fluoride was removed between 97 and 98% from a phosphoric acid/hydrofluoric acid and between  
93 and 95% from a phosphoric/hexafluorosilic acid, as compared to 82% for phosphoric acid  
alone [55].  

Beline et al. developed four types of biological reactors were capable of treating piggery 
wastewater that 60–70% nitrogen is removed by nitrification/denitrification. When additional 
mechanical separation was added for treatment, 80% of phosphorous was removed from soils along 
with the removal of pathogenic bacteria [56]. 

Dechlorination. Mezohegyi et al. discovered that using an upflow stirred packed-bed reactor with a 
biological activated carbon system was able to have a successful conversion rate of azo dyes. It was 
determined that an azo dye declorization model included heterogeneous catalysis and biological 
degradation [57]. 

Combined aerobic-anaerobic treatment. Sponza and Demirden discovered that in a sequential 
anaerobic baffled reactor and an aerobic completely stirred reactor, total COD (98%) and Kemicetine 
(100%) removal efficiency with real pharmaceutical wastewater. Also, acute toxicity was reduced 
across the reactors [58].  

Kochany and Lipczynska-Kochany concluded that using aerobic and anaerobic industrial 
wastewater saw a higher removal of formaldehyde and phenol by anaerobic removal as compared to 
aerobic treatment, as anaerobic treatment ranged within 70%, while aerobic treatment was within the 
40% range [59]. Yemashova et al. found a relationship with the decomposition of various azo dyes is 
determined by the conditions—anaerobic or aerobic conditions, the composition of the microbial 
community, and methods of reduction. Specifically, the methyl red was the only dye removed during 
aerobic conditions, as compared to anaerobic conditions was able to convert all dyes present [60]. 

Lopez et al. was capable of using both coagulation and flotation with the coagulant being alum and 
anionic polymer as flocculent for treating slaughterhouse wastewater. Removing efficiency was 94% 
when using 250 mg/L alum, 51 mg/L of polymer, with a pH of 4. This is compared with the biological 
process using an anaerobic filter (AF) and sequencing batch reactor (SBR) where COD ranged  
50–81%, configured with optimum removal was 97% for hydraulic retention time (HRT) 20 h in the 